Download Print this page

Craftsman 486.243222 Owner's Manual

Broadcast spreader.
Hide thumbs
   

Advertisement

Owner's
Manual
®
CAST
Model No. 48&243222
CAUTION:
Before using this product,
read this manual and follow
al! Safety Rutes and
Operating
Instructions.
iMPORTANT
- READ THiS FIRST!!!
For Missing
Parts or AssembUy Questions
PUease Call 866-576-8388
Mon.-Fri. 7 am - 5 pm CST.
FAX 217-728o2032
or e-maiU info@agd-fab.com
Missing parts will be sent UPS in 24 hours directly to your home.
,, Safety
,, Assembly
,, Operation
,, Maintenance
,, Parts
Sears, Roebuck and Co., Hoffman
Estates,
IL 60179 U.S.A.
www=sears=com/craftsman
FORM NO. 49457 (REV. 5/05)

Advertisement

   Summary of Contents for Craftsman 486.243222

  • Page 1

    Mon.-Fri. 7 am - 5 pm CST. FAX 217-728o2032 or e-maiU info@agd-fab.com Missing parts will be sent UPS in 24 hours directly to your home. Sears, Roebuck and Co., Hoffman www=sears=com/craftsman ® Estates, IL 60179 U.S.A. ,, Safety ,, Assembly...

  • Page 2

    Sears will repair any defect in material or workmanship free of charge. If this spreader is used for commercia! or rental purposes, this warranty applies for only 90 days from the date of purchase. This warranty does not cover repairs necessary because of operator negligence or abuse, including the failure to maintain the equipment according to instructions contained in the owner's manual.

  • Page 3

    CARTON CONTENTS 1. Spreader Assembly 2. Contro! Cable Hitch Tube, R.H. (Right Hand) TOOLS REQUIRED FOR ASSEMBLY (2) 7/16" Wrenches REF. _ QTY. Hex Bolt, 1/4" x 1o3/4" Hex Bolt, 1/4" x 2" Hitch Pin Nut, 1/4" Hair Cotter Pin, 1/8"...

  • Page 4

    Assemble v inylcapsontotheendsoftheR,H,and LH, Hitch Tubes, Seefigure1, Assemble t heR,H,Hitch Tubetothespreader f rame tubeusingtwo1/4"x 2"hexboltsand1/4"nuts,Do not tightenyet. Repeat forLH, HitchTube, See figure1, 114" N UT 114" × 2" HEX BOLT FIGURE 1 Assemble the Hitch Control Tube between the Hitch Tubes using two 1/4"...

  • Page 5

    Before filling spreader, move the control lever to the "OFF" position. Move spreader onto a flat surface - either a walk or a driveway - and fill. Slide the Adjustable Stop to the desired setting.

  • Page 6

    Check for loose fasteners Lubrication CHECK FOR LOOSE FASTENERS Make a thorough visua! check of the Spreader for any bolts and nuts which may have loosened. Retighten any loose bolts and nuts. LUBRICATION Apply a few drops of oil to all moving parts.

  • Page 7

    REPAIR PARTS FOR MODEL 486.243222 26 _ c_._ <" !j_ PART QTY, DESCRIPTION 47994BLK Hopper 49085 Frame Tube 49087 Hitch Tube (LH) 49088 Hitch Tube (RH) 49091 Hitch Control Tube 43648 Hex Bolt, 1/4-20 x 1-1/2" 1509-69 Hex Bolt, 1/4-20 x 1-3/4"...

  • Page 8

    ;!i!ii!ii!ii!ii!ii!ii!ii!ii!ii!ii!ii!ii!ii! iiiiiiiiiiiiiiiiiiiiii_ ¸¸¸ For repair of major brand appliances in your own home°°° HHHHHHHHHH' HHHHHHHHi_ iiiiiiiiiiiiiiiii} www.sear$.com/partsdirect ® Registered Trademark / TM Trademark of Sears, Roebuck and Co © Sears, Roebuck and Co. ® Marca Registrada / TM Marca de F_brica de Sears, Roebuck and Co.

Comments to this Manuals

Symbols: 0
Latest comments: